I
SRR/

HL4AEB4-CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

ﬁf %% (PART CODE) 13X 4% (CHINESE DESCRIPTION) ﬁﬁﬁﬁ;ﬂ:&")’s” %{% HTLRENARK
1 |B057890006001270X |GB57898Z kM6 X 12 (2% [9%%) BOLT M6X12 1

2 193301-70621513000 |38 $6.2X1.5X ¢ 13 WASHER ¢6.2X1.5X 13 | 1

3 [91119-JG03-00000X |ZY 150 J 7 [ 5 w8 4% (22 A 4%) SCREW 2

4 [90250-1047-0000  |SGY6HL L a5 e #k22X 12 GASKET 2 ¥100
5 |11226-JG03-010086 |ZY150" <51k F 7% (ZY150) JE3F{F 8806 UPPER COVER, CYLINDER HEAD | 1

6 [90103-JG03-0000 ZY 150/ 8T 3k b 7% 55 &t SEAL RING OF UPPER COVER, CYLINDER HEAD 1 ¥900
7 |1110B-JG03-010086 |ZY150"HLA R (RLA#149 8806) ik fZ ki 2% |CYLINDER BLOCK ASSEMBLY | 1 | ¥5,000
8 [11211-TA18-0000 |PZ125" U BIARMUE K% CRANKCASE  COMP L. ASSEMBLY | 2

9 [81300-JG03-0000 |ZY150°KAEFE&HA: (NGK CPRSEA) SPARK PLUG 1

10 |90205-JG03-0000  |ZY 150" L A% Ff H GASKET, CYLINDER BLOCK 1 ¥250
11 |91138-1008-04000X |CG125D-6#HL L HES FI XL IBEM8 X 40 (2% F14¥) [BOLT M8X 40 2 ¥50
12 |1122B-JG03-010086 |ZY1505 4L 3204 [ (M8) 8806]1M8/56-FA{RIIfL4MF |CYLINDER HEAD ASSY 1 | ¥14, 000
13 |B057890006010570X |GB5789HZ44M6 X 105 (2= FH4¥%) BOLT M6 105 2

14 {90101-30300000250 |07 [ & 30 X 2. 5 (FAZIK) 0-RING $30X2.5 1

15 |15800-JG03-0200  |ZY1503E %404 (JQ-7N) INLET PIPE 1

16 |B057890006002070X |GB5789HZ44M6 X 20 (22 1 4%) BOLT M6X 20 2

17 |B057830006002820X |GB5783HZ44M6 X 28 (22 4 4%) BOLT M6X 25 2

18 190101-10250000240 [0FL[E & 25X 2. 4 (T FEAL) 0-RING $25X2.4 1

19 {90214-TA40-0000 |2 1254% il S RE P GASKET, CARBURETOR 1

20 [17100-JG03-0000  |ZY1504kiH 28 (PZ20 fimZ I KK1I) CARBURETOR 1

21 [9022B-JG03-0000  |ZY150 S HLL%5H & (&R) GASKET ASSY, CYLINDER HEAD | 1 | ¥I,250
22 191521-10001200000 | ;EA74H ¢ 10X 12 DOWEL PIN ¢10X12 2

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

12

ST Sk B AE /AURT AR A
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY

10




F2 S M4 VALVE MECHANISM

[N}

ﬁ:f 47 (PART CODE) H3C4ZH ( CHINESE DESCRIPTION) ﬁféizi"gﬁgg;'s“ %‘T% HEEREMARK
1 [15415-JG03-0000  |ZY150%% /S Jik 5E fir BEARM5 X 14 BOLT 2

2 |15403-1006-0000  |CB125 1/ 7] &) i i i 2 £ NUT, VALVE CLEARANCE 2

3 |15404-1006-0000  [CB125 1/ ] /&) i i k24T SCREW, VALVE CLEARANCE 2 ¥50
4 [15401-JG03-0000 |ZY150°< | JH#R /& ROCKER ARM 2 | ¥1,550
5 |15402-JG03-0000  |ZY150%5 |1 HE &S il ROCKER SHAFT 2

6 |15406-JG03-0000  |ZY150 I3 S Jie SUPPOERT OF UPPER ROCKER ARM | 1

7 191522-06001000000 |[FE4544 & 6X 10 PIN $6X10 2

8 |1540A-JG03-0000 |ZY150 K| 1HRE 414 ROCKER ARM ASSEMBLY, VALVE | 1

9 |15707-D002-0000 |70/ ]4f 3% VALVE LOCKER 4 ¥150
10 |15705-JG03-0000  |ZY1507 113 e () SPRING SEAT 2

11 |15710-JG03-0000  |ZY150/< 1] N Ab B4 & INNER SPRING, ASSY 2 ¥150
12 |1572B-D002-0000  |70+47H B4 & SEAL, VALVE STEM 2 ¥250
13 |15706-JG03-0000  |ZY150/< ] 345 e 8 (F) RETAINER, VALVE SPRING 2

14 |15702-J603-0000  [ZY150HE <] EXHAUST VALVE 1 ¥750
15 |15701-JG03-0000  |ZY1503/<] INTAKE VALVE 1 ¥750
16 [15100-JG03-0001  |ZY150 ™ %&Hh 4k (TPT4h&) GAMP SHAFT COMP 1

17 |B057890006001670X |GB5789HEAEM6 X 16 (22 [1%¢) BOLT M6X 16 2

18 {15108-JG03-0000  |ZY150 /%6l STOP PLATE, CAMSHAFT 1

19 |1553A-JG03-0000  |ZY150%% 5 S b 2H & GUIDE PLATE CHAIN 1 ¥400
20 [15301-JG03-0000  |ZY1501F I Bk TIMING DRIVEN SPROCKET 1

21 |B057830005001220C |GB57834244M5 X 12 GE4E) BOLT M5X12 2

22 |1532B-1047-0100  |SGY6IERT#E&4& (5X 94 i e4E) DID SPROKET CHAIN 1

23 |1552A-JG03-0000  |ZY150%% 5% ik Eh 2H & TENSION PLATE ASSY 1 ¥600
24 (90211-JG03-0000  |ZY1507K B #8255 34 (42 &) GASKET, TENSTONER 1 ¥50
25 |1554B-JG03-000086 |ZY1505K X #%2H & (8806) i WA 44 1 2 & [ PLUG OF TIGHTENER 1

26 |B16674A006002070X |GB16674 /N HEHEM6 X 20 (2% [14¥) BOLT M6X 10 2

27 |2143B-JG03-0000  |ZY150%8% &k 414 ASSEMBLY, CHAIN PROTECT PLATE | 1

28 |B057890006007070X |GB57894B M6 X 70 (2= F14%) BOLT M6X 70 1

29 191521-08001400063 |ENI4H d8X 14X 6.3 DOWEL PIN ¢8X14X $6.3| 1

30 [90101-10065000180 |0%! & & 6. 5% 1. 8 (T K 0-RING ¢6.5X1.8 1

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

AL
VALVE MECHANISM

10




HiZh45 % CRANKCASE COVER

ﬁ:f %1% (PART CODE) $1324F ( CHINESE DESCRIPTION) ﬁfézil'gﬁg%'s” %‘T% HEEREMARK
1 |B16674A006003070X |GB16674 /N2 M6 X 30 (2% F14¥) BOLT M6X10 3
2 |B16674A006004070X |GB16674/NEHI2AEM6 X 40 (22 [14¢) BOLT M6X10 9
3 12302-JG03-010085 |ZY150 /7 #h 44 J& 55 [ (ZY150—fi##—-1#) 8805] |BACK PART, L.CRANKCASE COVER 1
4 |2242A-]JG03-01000X [ZY150%8 & Asif O 4 & (k7 ghdsh a8t 22 %%) [CONTROLLING ARM ASSEMBLY, CLUTCH | 1
5 190306-1016-0100  |CB125TES & s\ hE 12X 18 X 5 (i JiERER) |OIL SEAL 12X18X5 1
6 [22427-1006-0000 |CBI25MHI B & 25 B o\ 5 5 CLUTCH CONTROLLING ARM SPRING | 1
7 191523-1006-00000F |CB125 {45 0B =4 (kB CLUTCH LEVER PIN 1
8 |12421-JG03-010085 |zY1504 Hi%hff s (MR (ikwhzk) HaHiH3) 88051 [COVER COMP. RIGHT CRANKCASE 1
9 [14301-H032-0000 |ST1OMLIM N L& (MR Afh) Bk OIL RULER ASSY 1
10 {90101-10180000300 |0ZH4 & b 18X 3 (T 5K 0-RING ¢ 18X 3 1
11 |91521-08001400063 | &A% 8X 14X ¢ 6.3 DOWEL PIN ¢8X14X $6.3| 4
12 |22422-JG03-00000X |ZY150% & SRR S 48 (24 (9 %%) HOLDER, CLIUTCH CABLE 1
13 |90206-JG03-0000  |ZY15047 i 4H o 25 4 3 GASKET, R.CRANKCASE COVER | 1 ¥250
14 |B16674A006001270X |GB16674 /N2 FEM6 X 12 (2% (14%) BOLT M6X10 1
15 {12305-JG03-0000  |ZY150%4 HHLLk e FIXING PLATE, MAGNETO CABLE | 1
16 {90204-JG03-0000  |ZY 15072 Bh 8 iy 75 25 df £ GASKET, L.CRANKCASE COVER | 1 ¥250
17 [12301-JG03-010085 |ZY 1504 fh AL Al o LA (S #HEK) 8805]  |FRONT PART, L.CRANKCASE COVER | 1
18 [12304-G011-000085 |C100k#1FL 2 (8805) CAP, BIG VIEW HOLE 1
19 [90101-10274000265 |0%LFE & 27. 4X 2. 65 (T k5D 0-RING & 27.4X2.65 1
20 |12303-G011-000085 |C100/N¥1FL, 2 (8805) CAP, SMALL VIEW HOLE 1
21 190101-10132000265 |07 & & 13. 2% 2. 65 (T ) 0-RING & 13.2X2.65 1
22 |B16674A006004570X |GB16674 /N HEHEM6 X 45 (2% [14¥) BOLT M6X 10 2
23 |B16674A006003070X |GB16674 /N HEHEM6 X 30 (2% [14¥) BOLT M6X 10 2
24 |B16674A006003570X |GB16674/NHEHEM6 X 35 (2% [14¥) BOLT M6X 10 7
25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

CRANKCASE COVER

10




HAaS i CLUTCH ASSY

ﬁ:f %1% (PART CODE) 13X #F ( CHINESE DESCRIPTION) ﬁféizilﬁﬁg%"s” %‘T% HEEREMARK
1 [22000-JGO3-0100  |2v1507 & 5.4 i (2Y150 4k f3h) 5 -Lpes sy A#sutee |CLUTCH ASSY 1
2 22403-J603-0000  |ZY15055 & 2 HEAT PUSHING ROD, CLUTCH 1
3 [B16674A006002270X |GB16674/NEHI2HEM6 X 22 (22 [14E) BOLT M6X10 4
4 [92102-00000006003 | %t (6003) BEARING (6003) 1
5 22121-J6G03-0000  |ZY150785 & 24t 26 END COVER, CLUTCH 1
6 |22142-JG03-0000  |ZY15075 & 2o %% SPRING, CLUTCH 4
7 22105-J603-0000 [ZY1505 & s CENTER SLEEVE, CLUTCH 1
8 |22214-1006-0000  |CB125JHIES & 88 3= 5 BE ¥R Fr DRIVE FRICTION DISK 5 ¥350
9 [22215-JG03-0000  |ZY150%5 & %5 N5 BEHE J OUTER FRICTION DISK A 4 ¥750
10 [22122-JG03-0000  |ZV150%5 & 28 4% PRESSURE PLATE, CLUTCH 1
11 {22002-JG03-0000  |ZY150755 & 21t fet 1 ] WASHER 1
12 |22150-JG03-0000  |ZY15055 & se4h E ol & (4liH) OUT CASE ASSEMBLY, CLUTCH| 1 ¥7, 000
13 {22104-JG03-0000  |ZY1505] & seih & SLEEVE, CLUTCH 1
14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

A B K
CLUTCH ASSY

10




MLy S /AL e 2338 4F OIL PUMP/OIL FILTER

ﬁ:f %1% (PART CODE) 13X #F ( CHINESE DESCRIPTION) ﬁféizilﬁﬁg%"s” %‘T% HEEREMARK
1 [14200-JG03-0000 | ZY150M LI EIR 2831k OIL FILTER, COMP 1
2 |14201-1006-0000  |CB125RHIHLIHI 8T 2 HH v 5 0IL PIPE 1
3 |B008190105001220X [GB819. 1HEATM5 X 12 (2% [14%) SCREW M5X 12 3
4 [14202-1006-0000  |CBI125JHIALIH & 17 2% Hi Jih 7 i 35 SPRING, OIL PIPE 1
5 |14207-1006-0000  [CB125HIHLIHIIEIS 2 OIL FILTER COVER 1
6 [14208-1006-0000  |CBI125JIH LI JE T 2% 1 1144 OPEN PIN 1
7 190209-1006-0000  |CBI125RHIHLIHIJIETE 25 it 26 5 4 44 GASKET, OIL FILTER 1 ¥50
8 91202-G011-0000  |C1007:= & A A8 a2 BEM14 X 1 LOCK NUT, CLUTCH 1
9 [22004-G011-0000  |C1007F B & w3l I 2 DISH WASHER, CLUTCH 1
10 {14203-JG03-0000  |ZY 15041y i 2 4E 120 1 ROTOR ASS. OF OIL FILTER| 1
11 [23101-JG03-0000  |ZY1503F- &)tk PRIMARY DRIVE GEAR 1
12 191521-08001400063 |5E A4S & 8X 14X ¢ 6.3 DOWEL PIN ¢8X 14X $6.3| 2
13 |B008180004000820X [GB818HZETMA X 8 (2= [14%) SCREW M4 X8 1
14 [14108-JG03-0000  |ZY150MLIH%E 24K OIL PUMP COVER 1
15 [14111-1008-0000  |CG125DHLIMIZE 4 i1 INNER ROTOR, OIL PUMP 1
16 [14112-1008-0000  |CG125DHLIMIZE A1 1 OUTER ROTOR, OIL PUMP 1
17 [14110-JG03-0000  |ZY150ML3 A% OIL PUMP BODY 1
18 [B0011902025100000 |GB119. 2[F 4144 & 2. 5X 10 PIN $2.5X10 1
19 [B0011902040240000 |GB119. 2[F 4144 & 4 X 24 PIN $4X24 1
20 |14107-JG03-0000  |ZY150H71 %% i1 % 4l SHAFT, OIL PUMP 1
21 |14102-JG03-0000  |ZY150HLIHI%E 1% GEAR, OIL PUMP 1
22 |B0089600060000000 |GB8I6H:Y &6 CIRCLIP 45 1
23 |14100-JG03-0000  |ZY 150Ky % R 1k OIL PUMP ASSY 1
24 |B16674A006003570X |GB16674/NHEHEM6 X 35 (2% [14¥) BOLT M6X10 2
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

24

L R B A/ HL it D6 45 4% 8 1F
OIL PUMP/OIL FILTER

10




Hi3h 45 CRANKCASE

ﬁ:f %1% (PART CODE) 13X #F ( CHINESE DESCRIPTION) ﬁfézil'gﬁg%'s” %‘T% HEEREMARK
1 [91212-JG03-00000C |ZY150" <5l S ABKE KAMZEFNS X 63 CRE4E) NUT 4
2 193301-C125202200B |“F#[E ¢ 12. 5X2X ¢ 22 (HEE) WASHER & 12.5X2X 22 4 ¥50
3 191101-JG03-0000  [ZY150 S HL AL 2 HAB (144mm) CYLINDER STUD BOLT A 4
4 191521-10001200000 |Ef74H ¢ 10X 12 DOWEL PIN ¢ 10X 12 2
5 [91117-JG03-0000  |ZY1502F A48 5 A7 BEAEMS X 30 BOLT, RETURN SPRINGN FIXING M8x30 | 1
6 191521-08001400063 |5Efi4H ¢8X14X 6.3 DOWEL PIN $8X14X ¢6.3| 2
7 [1431B-D002-0000 |70yt € M AH & STRAINER, OIL FILTER 1
8 [18097-1008-0000  |CG125DIESAAIFE 1 K4 CLAMP 1
9 |12130-T008-0001  [CG125D- 1@ AL (B & EME Efi14) |PIPE ASSY 1
10 | 1222B-J603-000085 |ZY 1504 il 2H & (8805) — Ak RIGHT CRANKCASE BLOCK 1
11 [92102-00006202TPT | 434K (6202) BEARING (6202) 2
12 [92102-10006203P63 |#li & (6203/P63) B 11-25 BEARING (6203/P63) 1
13 |B057890006001670X |GB57SIMEKEME X 16 (22 [1%¥) BOLT M6X16 2
14 |12121-1A40-0000 | ZE 125%K JEHR PRESSURE PLATE, BEARING | 2
15 |92102-0006303X3RS |47 (6303X3-RS) BEARING (6303X3-RS) 1
16 {92102-00000TM6204 |%i7& (TM6204) BEARING (TM6204) 1
17 {92102-000006201RS |#i7& (6201RS) BEARING (6201RS) 1
18 192102-0063-28-X2H |47 (63/28/X2H) BEARING (63/28/X2H) 1
19 [1212B-JG03-000085 |ZY1507% th #li 4 414 (8805) LEFT CRANKCASE BLOCK 1
20 [91103-1008-00000X |CG125DJIHINE % (22 F14%) OIL DRAIN PLUG 1
21 [93301-71242020000 |3 ¢ 12. 4X2X ¢ 20 WASHER & 12.4X2X ¢ 20 1 ¥50
22 190305-1008-0100  |CG125D44 . Jth$} 14 X 22 X 5 (R IHTRER) OIL SEAL 14X22X5 1
23 [12132-JG03-0000 | ZY150 % &4 14 Thi 4% PRESSING PIN BODY UPPER PIN| 1
24 [12133-JG03-0000  |ZY150 % 45 /A i PRESSING PIN BODY SPRING | 1
25 [12136-JG03-0000  |ZY150 % 454 $44% PRESSING PIN BODY STOP PLATE| 1
26 |B16674A006001670X |GB16674 /N HEHEM6 X 16 (2% [14¥) BOLT M6X10 1
27 [90303-1006-0100  |CB125I &I fhiE 20 X 34 X 7 (R MG IRHER) OIL SEAL 20X34X7 1 ¥150
28 |B16674A006004570X |GB16674 /N HEHEM6 X 45 (2% [14¥) BOLT M6X 10 1
29 [B057890006004070X |GB5789MZ M6 X 40 (2% F14%) BOLT M6 X 40 7
30 [B057890006007070X |GB57894Z M6 X 70 (22 F14¥%) BOLT M6X70 6
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

Hh4h% CRANKCASE

10




Hh B AT SR/ V5 %€ CRANKSHAFT CONNECTING-ROD ASSY/PISTON

ﬁ:f %1% (PART CODE) $1324F ( CHINESE DESCRIPTION) ﬁfézil'gﬁg%'s” %‘T% HEEREMARK
1 [13103-JG03-0000  |ZY150%FFEFF— PISTON RING 1 1

2 13104-J6G03-0000  |ZY1503% ZEFF — PISTON RING 2 1

3 |13120-JG03-0000  |ZY1507h ¥R 4H & OIL RING ASSY 1

4 [1310A-JG03-0100  |ZY1503% FEH S R (—FFIHIFAPYD) PISTON RING COMP 1 | ¥1,400
5 |91401-1041-0000  |GS1253% F& 44+l CHECK RING, PISTON PIN 2 ¥50
6 |13102-JG03-0000 |ZY150%%FE4 PIN PISTON 1 ¥250
7 |13101-JG03-0000  |ZY1503% & PISTON 1 | ¥1,400
8 [1320B-JG03-0000  |ZY150 i fhiZe FT- &1 CRANKSHAFT CONNECTING-ROD ASSY | 1

9 |23206-JG03-0000  |ZY150fli%hih T CRANKSHAFT TUBE 1

10 [92102-0TMT6207YA9 |Hfi & (TMT6207YA9/P5CS20) BEARING (TMT6207YA9/P5CS20) | 1

11 {91601-1008-0000  |CG125D [F#H25 X 14X 4 SEMICIRCULAR KEY 2

12 {13220-JG03-0000  |ZV150 it A4 & oK. F %, 45 1:501k) |CONNECTING ROD COMP 3 1

13 |91601-D002-0100  |70-28F[F4#25 X 14 X 4 SEMICIRCULAR KEY 1

14 [13302-JG03-0000  |ZY150-F4i 3= h thi%e DRIVING GEAR 1

15 |1331B-JG03-0000  |ZY150°F45 \ShiA#E4H & DRIVEN GEAR ASS. 1

16 |13310-JG03-0000  |ZY150~F 4% 3= M2l k%6 20 1 DRIVE GEAR SET, BALANCE SHAFT | 1

17 |23204-JG03-0000  |ZY 150~ flh & BALANCE SHAFT BUSH

18 {13301-JG03-0000  |ZY150~F ik BALANCE SHAFT 1

19 {91213-JG03-00000X |ZY 15054 B AL FIM14 X 1. 25 X 11 (2 F14%) NUT M14X1.25X 11 2

20 |93301-41452829000 |F-H4PE & 14. 5X2.8X $ 29 WASHER & 14.5X2.8X $29| 3

21 |91202-JG03-0000  |ZV150%% & 24 I REMI4 X 1 X 8 LOCK NUT, CLUTCH 1

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

HHRHERF R /1 %
CRANKSHAFT CONNECTING-ROD ASSY/PISTON

10




FEZNHLK] TRANSMISSION MECHANISM

ﬁ:f %1% (PART CODE) 13X #F ( CHINESE DESCRIPTION) ﬁféizilﬁﬁg%"s” %‘T% HEEREMARK
1 [93301-61221022500 | F#4E ¢ 12. 2X1X $22.5 WASHER & 12.2X1X $22.5| 1
2 123222-J603-0002  |ZY150F 24k ik % GEAR M-2 1
3 123222-J603-0005  |ZY150FFli5AY ik % GEAR M-5 1
4 [23225-JG03-0005  |ZY150 F Hh5k4 ik %41 E BUSH 1
5 |23223-J603-0000  |ZY150 3 B4 55 RE B 17 X 1. 6 X 23 WASHER 2
6 |91402-D002-0000  |70/5Bhfh{4 P8 ¢ 15. 5X1.2X $19 CIRCLI ¢15.5X1.2X &19| 2
7 123222-J603-0003  |ZY150F i34 ik ks GEAR M-3 1
8 [23225-JG03-0004  |ZY150 F HhaR4 ik i At E BUSH 1
9 [23222-JG03-0004  |ZY150 3 fh4k4 ke GEAR M-4 1
10 [23221-JG03-0000 | ZY150 3= fli:ts sl TRANSMISSION MAIN SHAFT | 1
11 [93301-62011027000 | V24 & $20. 1 X 1X 27 WASHER & 20. 1X1X $27 3
12 {23203-JG03-0002  |ZY1508 fi2A4 ke 4 & GEAR BUSH 2
13 |23242-JG03-0002 | ZY 150 Hi2R% k% GEAR C-1 1
14 |23242-JG03-0005 | ZY 150 %li5HS k% GEAR C-1 1
15 {23241-JG03-0000  |ZY150-1#5 % (153) TRANSMISSION COUNTER SHAFT | 1
16 |23242-JG03-0003 | ZY 150 %li3k% k%t GEAR C-1 1
17 [23223-J603-0001  |ZY150 B4tk #E hEEl20 X 1. 6 X 27 WASHER 1
18 |91414-G011-0000  |C100E4h k418 & 18.5X 1. 2X $ 22 CHECK RING 1
19 |23242-JG03-0004 | ZY 150 li4R% k%6 GEAR C-1 1
20 |93301-61721226000 | F-H4pE & 17. 2X1.2X $ 26 WASHER & 17.2X1.2X $26| 2
21 [23203-JG03-0001  |ZY150EI 5 1A% 15541 & GEAR BUSH 1
22 23242-JG03-0001 | ZY150% % 144 k% GEAR C-1 1
23 193301-51751226000 |F-H4pE & 17.5X1.2X $ 26 WASHER & 17.5X1.2X $26| 1
24 |B0089401170000000 [GB894. 14241817 CIRCLIP 17 1
25 |23401-JG03-0000  |ZY150E &% (428. 14) DRIVE SPROCKET 1
26 [23402-1006-0000  |CB125JH1 = B [ 72 AR FIXING PLATE, DRTVE SPROCKET | 1
27 |B057830006001020X |GB57834B M6 X 10 (2= F14E) BOLT M6X 10 2
28 [23220-JG03-0000  |ZY150:%li2H 4 MAIN SHAFT, TRANSMISSION| 1
29 [23200-JG03-0000 |ZY150-1#=F g4l & (ZY150-1#) 4l H ji5 5 TRANSMISSION MAIN, COUNTER SHAFT | 1
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

ALH
TRANSMISSION MECHANTSM

10




A SHE MM GEARSHIFT MECHANISM

ﬁ:f %1% (PART CODE) $1324F ( CHINESE DESCRIPTION) ﬁféizilﬁﬁg%"s” %‘T% HEEREMARK
1 [91115-1A40-0000 | Z= 1258447 & AL HIEAE BOLT FIXING PLATE 1
2 193301-50621014000 [T & 6. 2X1X & 14 WASHER &6.2X1X & 14 1
3 |2434A-JG03-0000  |ZY150%E R 24 LOCATING PLATE ASSY 1
4 124304-JG03-0100  |ZY150-245E iR B SPRING , LOCATING PLATE 1
5 |B057830006002020X |GB5783MZHEME X 20 (22 F14¥%) BOLT M6 X 20 1
6 |24202-JG03-0000  |ZY150 TLJEHR STOPPING PLATE 1
7 24200-JG03-0000  |ZY 15078 8 g Fh A (A% [ FrA) GEARSHIFT DRUM COMP 1
8 [24107-JG03-0000  |ZY150 Hhidk Xl SHAFT , GEARSHIFT FORK 1
9 |24108-JG03-0000  |ZY150F#hik S ih GUIDE PIN, SELECTOR FORK CENTER | 1
10 [24106-JG03-0000  |ZY150:#lifk X CENTER FORK, MAINSHAFT 1
11 |24104-JG03-0000  |ZY1508%tiHk X RIGHT FORK, COUNTERSHAFT| 2
12 {24300-JG03-0000 | ZY1504A% & B 14 (2Y150 208mm) GEARSHIFT LEVER COMP 1
13 |24301-JG03-0000  |ZY1504uA %l 2H & GEARSHIFT SHAFT COMP 1 | ¥1,500
14 [24302-JG03-0000 | ZY15045A% [m] fir 8 RETURN SPRING 1
15 {93301-51401021000 |~F#pE 14X 1X b 21 WASHER & 14X 1X $21 1
16 [B0089401140000000 |GB894. 144 14 CIRCLIP 14 1
17 |B057830006002020G |GB5783H2 M6 X 20 (194%) BOLT M6 X 20 1
18 |24400-1008-0016  |CG125DA% AR &4 (BT-16) F1%% GEARSHIFT SHAFT 1
19 |88004-1008-0100  |CG125D—284% & 5 f =k CONTACT, CEARINDICATION | 1
20 [8803B-JG03-000045 |ZY 15044 5 2k s 20 & (FLR4 E P L:450) $211D01 [GEARSHIFT SWITCH LAMP 1
21 |B057890006002570X |GB57894B M6 X 25 (2= F14%E) BOLT M6X 25 2
22 191522-03000850000 |[F 4144 & 3X8. 5 PIN $3X8.5 2
23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

AR TEA AL
GEARSHIFT MECHANISM

10




BEE ML AR, MAGNETO COMP

Fg

449 (PART CODE)

134 F (CHINESE DESCRIPTION)

FCA4FK ( ENGLISH
DESCRIPTION)

e
Qry

&VEREMARK

82130-JG03-0100

ZY150-28HE FHLEE 41 & (12V8H))

ROTOR ASSY, MAGNETO

82120-JG03-010043

ZY150-28 W HLE T2 A [L2VeR A LR AZR) L:430] #1168

STATOR ASSY, MAGNETO

¥2, 100

B16674A006001670X

GB16674/MEHIEFEME X 16 (2% %)

BOLT M6X10

B057830005002520X

GB5783MEHEM5 X 25 (22 [14%)

BOLT M5X25

wW DN | —

— =
ZlS oo |x|o|on | [w |t |—

—
Do

—
w

—
W~

—
(2]

—_
o

—_
-

—
(oo}

—_
©

Do
S

Do
—_

Do
oo

Do
w

[}
~

0o
(2]

Do
(2]

Do
3

Do
(oo}

0o
Nej

w
S

w
—

w
Do

w
w

w
~

w
[$2]

w
(2]

w
J

w
(oo}

w
Nej

>
S

[N
—_

[N
Do

[
w

i
~

=
(2]

R EBHLE L MAGNETO COMP

10




